

TEST REPORT

No.: CE BIFMA20090415

Date: 2009/04/15

Client: HOWE a/s
Mandal Allé 23
5500 Middelfart
Denmark

Object: Steel frame of the chair.

Name from Client: 40/4 side chair frame non-linking

Description: Stacked chair. Wooden back and seat, solid steel frame in chrome.

Quantity: six chairs from client

Testing Period: 2009/03/02 to 2009/03/13

Test Standard, according to:

BIFMA international

General-purpose office chairs-Tests, America national standards for office furniture, ANSI/BIFMA X5.1-2002, test contents are:

Section6 Backrest strength test - static - Type II & III

Section8 Drop test – Dynamic

Section 11 Seating Impact Tests - Cyclic and Front Corner Load-ease

Section12 Stability Tests and Fixtures

Section 16 Backrest durability test - Cyclic - Type II & III

Section 18 Leg strength test - Front and side application

Test result and findings:

All the chairs have been tested according to ANSI/BIFMA X5.1-2002 on section 6, section8, section11, section12, section16 and section18.

All the chairs passed the test requirements of ANSI/BIFMA X5.1-2002 on section 6, section8, section11, section12, section16 and section18.

For technical data and test details please contact LPCY furniture test department.

Head of **LPCY** furniture test room



QC Manager

Mo Yongjia